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resistance to deformation tests

Criteria
Measures (mm)

Result
1 2 3 4 5

The acceptable residual 
distortion must not 
exceed 8mm.

0,89 0,68 0,68 0,55 0,41 acceptable

DESCRIPTION OF THE TESTED ITEM (TECHNICAL DRAWING BELOW) :

GLAZING : shatterproof glass 44.2 - Thickness 8 mm - Dimensions : 772 x 892 mm

FRAMEWORK : Stainless Steel tube 60.3 x 3.6 AISI 316L for the post and the handrail, 
Stainless Steel tube 42.4 AISI 316L for the lower  cross rail. 
A, B and C ensure the connection of the pieces that make up the frame.

MAINTAINING OF THE GLAZING : two patterns representing the clips that hold the glazing (D & E).
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SPECIFICATIONS Test Results

Fragments to be confined. Acceptable

The hexagonal template must neither get through 
the handrail nor the lower cross rail.

Acceptable

The hexagonal template must not pass through the 
broken glazing. Acceptable

The glazing must not come off its fastenings. Acceptable

Drop height: 1,20 m
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Hard body impact M50: 
50 kg sack �lled with glass spheres

Impact-resistance tests

AIM OF THE TESTS : to assess the impact-resistance of a railing according to the norm NF P 08 302 to 
define the performance of impact-resistance of the tested railing.

HEXAGONAL TEMPLATE




